PUREWATER

SOUTHERN CALIFORNIA

Infrastructure Project Application
for Pure Water Southern California

Prepared for:
Cadlifornia Governor’s Office of Land Use and Climate Innovation

1400 10th Street
Sacramento, CA 95814

Prepared by:

The Metropolitan Water District of Southern California

October 2025



This page intentionally left blank



TABLE OF CONTENTS

Section Page

1.0 PROJECT BACKGROUND AND STATUS ...ciiitieriieeiteeiieesiee et esteesiteesiteesabeessaaeesabeessaesnssessnseessssens 1
1.1 The Metropolitan Water District of Southern California.........ccccceeeevieeiiciieeicciee e, 1
1.2 Los Angeles County Sanitation DiStriCtS.......ccceeeeieiiiiiiiiiieee e e 3
13 Project Description ..., 5
[...]
water from the solids; and adding chemicals to the centrate to precipitate out various nutrients. The
sidestream centrate treatment system would be located within the limits of the Joint Treatment Site,
northwest of the AWP Facility (refer to Warren Facility Improvements on Figure 2-2), and would be
powered by renewable energy that is currently generated at the Warren Facility. Ancillary facilities that
would be required to operate the sidestream centrate treatment system include a centrate pump
station and conveyance piping, process air compressors and conveyance ducting, chemical/nutrient
supply and conveyance piping, building(s) for electrical facilities and blowers, treated centrate
conveyance piping, and associated electrical and chemical equipment and instrumentation.

In addition to the sidestream centrate treatment system, yard piping would be installed within the
Warren Facility to facilitate use of purified water for non-potable applications, such as
industrial/treatment and irrigation uses. Yard piping would consist of new 8- to 12-inch diameter
pipelines that would distribute the purified water from the AWP Facility to various locations around the
Warren Facility. Minor modifications may be required to connect the new piping to existing facilities and
structures.

4212  AWP Facility

The cleaned wastewater produced at the Warren Facility would undergo advanced water purification via
the treatment processes described below. The processes are discussed in sequential order and are
depicted on Figure 4-1. A proposed site plan of the AWP Facility and its proposed phasing are presented
as Figure 4-2 and a three-dimensional rendering of the AWP Facility is provided as Figure 4-3.

As discussed earlier in Section 4.1, implementation of Pure Water would be divided into two main
phases. Among other proposed work, Phase 1 would involve purification of up to 115 MGD of cleaned
wastewater at the AWP Facility. Phase 2 would involve expansion of the AWP Facility to purify an
additional 35 MGD, bringing the total output of the AWP Facility to 150 MGD. Phase 2 also could include
the construction of additional treatment facilities at the AWP Facility to enable purification of all

150 MGD to DPR standards. Facilities and the treatment processes for IPR and DPR at the AWP Facility
are described below.

4-5



1:\PROJECTS\M\MetropolitanWaterDistrictCA_00501\00022.015_RRWP_Pipeline\Map\EIR\Fig4-1_AWP_FlowDiagram.indd 00501.00025.005 04/09/2025 -RK

Pure Water Southern California

Phase 1 — Treatment for Indirect Potable Reuse (IPR)

Ultraviolet/
Influent Pump
. . Membrane Reverse Advanced e . Clearwell and
Station and Fine ‘ . - . Stabilization .
. Bioreactor Osmosis Oxidation Pump Station
Screening
Process

Phase 2 — Treatment for Direct Potable Reuse (DPR)

Influent Pump

X . Membrane . Biologically Membrane Reverse
Station and Fine ‘ i Ozonation . ‘ X X - .
X Bioreactor Active Carbon Filtration Osmosis
Screening

Ultraviolet/
Cl Il and
earwe a.n Stabilization h Advanced
Pump Station — Oxidation

I:I IPR Process Process

PUREW/{TER AWP Facility Process Flow Diagram

SOUTHERN CALIFORNIA

Figure 4-1




1:\PROJECTS\M\MetropolitanWaterDistrictCA_00501\00022.015_RRWP_Pipeline\Map\EIR\Figures.aprx 00501.00025.0055/2/2025 - RK

Pure Water Southern California

Bnsf RR

G ,, N

—
anel| Il
e I,
E!Iectrlcal Building } Storage
]
Tonkss Elect il Batteries ) -8
Y[Y\ *h%\rm ec rlca I]:::I I:;I]
ot ‘ 'Buildi .
Existing NIC - uilding Eigeraﬁ Substationsy| &
= Switchyards £
[ R e | s §
s a
) ‘X
Test Area_| | .§
o m S
o Lab/CIassroo ©v
o 1 I—F__l H [ [ Operatiohs
acili
3 BN o
Q
o 0 P P e Admml\
ag Electrical Bmldlng >
OU)SU Building |_I~J 'l_“_||
I
Generator, I ||ﬂ|| i | Blime /| B Parking
Building] i | lU\I/:II?I:OP I I sé%ﬁr?ﬁ:: €92 |l [ Area |
ﬁ =
Ozone |pjq irical e s 5 8 85 &8 8 @ 1)
: °“taCt°"Bunldmg—
MF-Facility Cherlniclall
= = = = = = =« |iStorage |-parking-Area
Phase 1 Parking-Area :<
O 30 MGD (Initial Delivery) ) VISIt/(}
——] ]
@ Additional 85 MGD (115 MGD Total) (D | —Warehouse— Cg‘}'
—Maintenance
Phase 2 / § g
(=)
D Additional 35 MGD (150 MGD Total) §
. Lomita Blvd =
O DPR Treatment Train =
=
Source: Site Plan (Stantec)
0 250 Feet $
I N

AWP Facility Site Plan and Phasing

Figure 4-2




Pure Water Southern California

fms_ “:-a-o?\_ s . =
: ngEEN NGT CON = : = _

T
’ — FACil s

ROJFEEp,ELEC
TANIKC BN AGAL

P_Rendering_.indd  00501.00025.005 04/24/2025 -RK

-3 AW

S
>
£
S
=}
Q
S
=
L
£
3
&
QI
Q
2

5 RR

\00022.01

CA_00501

1:\PROJECTS\M\MetropolitanWaterDistrict

PUREW/ATER AWP Facility 3D Rendering

SOUTHERN CALIFORNIA -
Figure 4-3




Pure Water Southern California Chapter 4.0
Draft EIR Project Phasing and Detailed Description

IPR Treatment Process
Influent Pump Station and Fine Screening

The first stage of the advanced water purification process involves pumping the cleaned wastewater
from the Warren Facility to a centralized fine screening facility. Once the cleaned wastewater enters this
stage of the advanced water purification process, it is referred to as influent for the purposes of Pure
Water. The fine screening facility would screen out any remaining solid waste materials from the
influent that might have been left over from the primary and secondary treatment processes at the
Warren Facility. The screened-out materials would be compacted and dewatered, and the dewatered
screenings would then be collected and hauled offsite for disposal. The remaining influent would be
pumped to the next stage of the purification process. The influent pump station would be approximately
6,800 square feet (SF) with a height of 20 feet above grade. The screening facility would be
approximately 3,700 SF with a height of 22 feet above grade.

Membrane Bioreactor

After fine screening, the
influent would go through
additional treatment
consisting of a membrane
bioreactor (MBR) process.
MBR systems consist of tanks
that use microorganisms and
membrane filters to clean
water. The bioreactors
convert undesirable organic
matter into harmless
constituents and the
membrane filters prevent
passage of suspended solids,
bacteria, and other
organisms. The constituents Metropolitan Grace F. Napolitano Innovation Center —

filtered out of this process Membrane Bioreactor System

would be sent back for

treatment at the Warren Facility while the resulting water, called MBR filtrate, would go to the next
stage of treatment, which is reverse osmosis (RO). The MBR system would be approximately 426,600 SF
extending to a depth of approximately 30 feet below ground surface.

The bioreactor and membrane tanks would be covered, and off-gas from the tanks would be directed to
an odor control facility that would be constructed adjacent to the tanks. The odor control facility would
treat the sulfides, odors, and volatile organic compound (VOC) emissions that are generated from the
MBR process as well as odors from the influent pump station and screening facility. The odor control
facility would be approximately 12,000 SF with a height of 35 feet above grade.

4-6



Pure Water Southern California Chapter 4.0
Draft EIR Project Phasing and Detailed Description

Reverse Osmosis

As discussed above, the MBR process
produces MBR filtrate, which would
undergo RO as the next stage of
purification. The MBR filtrate would be
conveyed by high-pressure pumps to the
RO system. The RO system would consist
of multiple racks containing various
components, including valves,
membranes, instrumentation, and pumps
to push the MBR filtrate through the RO
system. The RO system would remove
dissolved constituents and microscopic
materials from the water and eliminate
more than 99 percent of impurities,
including total organic carbon, total o il
dissolved solids, total nitrogen, viruses, Metropolitan Grace F. Napolitano Innovation Center —
bacteria, pesticides, and pharmaceuticals. Reverse Osmosis Train

The RO facility would be approximately

105,500 SF with a height of 45 feet above grade.

The RO process would result in a stream of water with impurities called RO concentrate and a stream of
water without these impurities called RO permeate. The RO permeate would serve as influent for the
next stage of purification, which is ultraviolet/advanced oxidation. The RO concentrate would be
blended with the Warren Facility’s cleaned wastewater and discharged to the ocean via the existing
Warren Facility outfall system. The Sanitation Districts have conducted a study to confirm that this
discharge would comply with current regulatory requirements (Sanitation Districts 2022).

Ultraviolet/Advanced Oxidation Process

The RO permeate produced from the RO process would be treated with an ultraviolet/advanced
oxidation process (UV/AOP) to remove trace chemical compounds that may remain through the
previous phases of water purification. The UV/AOP provides pathogen and chemical control by using UV
light in combination with an oxidant to break down contaminants that can pass through the RO system.
UV light could be provided by low or medium pressure UV lamps, while oxidation could be provided by
the addition of sodium hypochlorite or hydrogen peroxide. The UV/AOP facility would be approximately
31,800 SF with a height of 30 feet above grade.

Stabilization

After undergoing RO and UV/AOP, the purified water would require stabilization due to its low levels of
calcium, pH, and alkalinity to reduce its corrosive nature on facilities. Typical stabilization can include
use of lime, calcium chloride, or sodium hydroxide, followed by the addition of carbon dioxide for final
alkalinity and pH adjustment.

After stabilization, chlorine would be added to the purified water, which would then be directed to a
clearwell for storage before being pumped to the backbone pipeline. The clearwell and associated pump

4-7



Pure Water Southern California Chapter 4.0
Draft EIR Project Phasing and Detailed Description

station are described below after the DPR treatment process as these facilities are required after both
IPR and DPR treatment.

DPR Treatment Process

DPR treatment at the AWP Facility would be developed during Phase 2 and would include the addition
of ozonation, biologically activated carbon (BAC) filtration, and membrane filtration (MF). The DPR
treatment process would be integrated within the IPR process, specifically between MBR and RO, which
would alter the sequence of treatment and would purify all water to DPR standards. Figure 4-1 depicts
the sequence for the IPR and DPR treatment processes.

Ozonation

The first step of the DPR treatment process consists of ozonation, which involves the addition of ozone
between the MBR and RO systems to oxidize and eliminate contaminants. To accomplish this, MBR
filtrate would be conveyed from the MBR tanks to basins where ozone would be added to the MBR
filtrate. The ozone basin facility would be approximately 22,200 SF with a total height of 21 feet (7 feet
below grade and 14 feet above grade). Ozone would be produced onsite by converting liquid oxygen
into ozone via ozone generators. Excess ozone would be treated through ozone destruct units where it
would be converted to oxygen gas before it is released back into the atmosphere.

Biologically Activated Carbon

After the ozonation process, the water would be conveyed to the BAC filtration system. The BAC filters
would contain carbon to remove organic matter from the water prior to the next stage of treatment,
MF. The BAC filtration system would be approximately 54,800 SF with a total height of 30 feet (12 feet
below grade and 18 feet above grade).

Each filter would be backwashed approximately once per week to remove collected materials. Waste
from the washing cycle would be collected in tanks and either pumped for discharge back to the Warren
Facility headworks or sent back to an earlier stage in the Pure Water purification system for additional
treatment.

Membrane Filtration

Following BAC filtration, the water would be conveyed
to a pressurized MF system. The MF system consists of
racks with membrane filters where the water is
transmitted through the filters to further remove
organic matter and particles. This process produces MF
filtrate. The MF filtrate would be conveyed to the RO
system, followed by UV/AOP and stabilization as
described earlier for IPR treatment. The MF facility
would be approximately 80,600 SF with a total height
of 64 feet (21 feet below grade and 43 feet above T
grade). The MF filtrate also would be used to backwash 1
the membrane filters. The backwash waste would be ‘

collected in backwash equalization basins and either be  Metropolitan Grace F. Napolitano Innovation Center
— Membrane Filters

4-8



Pure Water Southern California Chapter 4.0
Draft EIR Project Phasing and Detailed Description

discharged to the ocean via the existing Warren Facility outfall system or sent back to the MBR process
for additional treatment.

Clearwell and Pump Station

Following the treatment processes for IPR and DPR, chlorine would be injected into the purified water
before being directed to a clearwell. The clearwell would consist of a structure where the purified water
would be temporarily stored to achieve residual chlorine contact time, primarily for disinfection
requirements, before being pumped out of the AWP Facility to the backbone pipeline. The clearwell
would consist of an approximately 46,800-SF concrete structure extending to a depth of approximately
30 feet below grade. It would hold approximately 10 million gallons of water. A pump station consisting
of six 3,500- to 4,000-horsepower (hp) pumps would be located adjacent to the clearwell and would
pump purified water from the clearwell into the backbone pipeline for conveyance to its ultimate
delivery points. The pump station is anticipated to be approximately 8,100 SF with a total height of 36
feet (20 feet below grade and 16 feet above grade).

Ancillary Facilities

A number of ancillary facilities would be necessary to support the water purification process and the
overall Pure Water program, as described below.

Chemical Systems

Chemicals would be required for the water purification and stabilization processes, as well as for
membrane cleaning. These chemicals would include phosphoric acid, supplemental carbon, sodium
hypochlorite, liquid ammonium sulfate, anti-scalant, sulfuric acid, caustic, and citric acid. Storage of
these chemicals would be located at different areas within the AWP Facility depending on use. Chemical
storage facilities would be designed for 7 to 14 days of storage, depending on space limitations, and
would be located under a canopy for weather protection. Storage tanks at the chemical storage facilities
would be installed on slabs at grade with secondary containment sized to contain the largest volume of
one tank.

Electrical Facilities

Power for the AWP Facility would be provided by Southern California Edison (SCE), which would
construct two new 66-kilovolt (kV) transmission lines that would connect to two new substations
located along the eastern side of the AWP Facility. The substations would consist of step-down
transformers to convert the 66-kV class power supply to 12kV to 15 kV. Power from the substations
would be distributed throughout the Joint Treatment Site using distribution switchyards, which would
be located next to the substations, and electrical duct banks. The power supply from the distribution
switchyards would run through electrical duct banks and connect to electrical buildings, which would
house the switchgear, motor control centers, and power panels, among other electrical equipment.
These electrical facilities would power various treatment processes, the pump station, and the electrical
buildings. The Sanitation Districts’ existing electrical infrastructure and renewable energy could also be
used to power the sidestream centrate treatment.

In addition to the electrical facilities for the treatment processes, up to eight 4-megawatt (MW) diesel
generators would be located next to the distribution switchyards to provide emergency backup power